Parts

Click here to download Tagger Parts Schematics.

PARTS DESCRIPTION
P# 1110 MAIN BODY ASSEMBLY
P# 201 3/16x 9/16 DOWEL PIN
P# 202 1/16 x3/4 ROLL PIN
P# 203 RETURN SPRING
P# 204 10-32 SPRING PLUNGER
P# 205A 10-32 X 7/16 BHCS
P# 205B #10 LOCKWASHER
P# 1120 PLASTIC BUMPER
P# 1130-11/16 COVER PLATE 11/16
P# 1130-7/8 COVER PLATE 7/8
P# 206 EXHAUST ORIFICE
P# 207 EXHAUST VALVE
P# 208 TUBE FITTING 90 DEGREE ELBOW
P# 209 TUBING 1/4 ID x 2 1/2 LENGTH
P# 210 TUBE FITTING STRAIGHT
P# 211 STANDARD 1/8 x 3/4 BRASS NIPPLE
P# 212 8/32 X 1 SHCS
P# 213 5/16-24 x1-1/2 SHCS
P# 1140 STAPLE GUN MOUNTING BLOCK
P# 215 O RING 3/32 DIA x 1 ID
P# 1150-411 STAPLE GUN ADAPTOR 411
P# 1150-412 STAPLE GUN ADAPTOR 412
P# 216 O RING 2.5MM DIA x 32MM ID
P# 217 CYLINDER
P# 1300 TAG GUIDE CYLINDER END
P# 218 1/8"x 1-1/4" ROLL PIN
P# 219 8-32x 1/2 SHCS
P# 1160/1.375 DRIVE BLOCK 1-3/8"
P# 1160/2 DRIVE BLOCK 2"
P# 1160/2.75 DRIVE BLOCK 2-3/4"
     
PARTS DESCRIPTION
P# 220 1/8"x 3/4 ROLL PIN
P# 1170 DRIVE BLOCK FINGER
P# 221 1/4DIA x1/2 DOWEL PIN
P# 222 TENSION SPRING
P# 1180 MOVING CUTTING BLADE
P# 1190 CUTTING BLADE FIXED
P# 1200 TOP COVER
P# 1210/1-3/8 SPACER FOR 1-3/8" DRIVE BLOCK
P# 1210/2 SPACER FOR 2" DRIVE BLOCK
P# 223 1/4 x 1/2 SHOULDER SCREW
P# 1220 TAG REAL SHOULDER SCREW
P# 1230 ARBOR- SHOULDER SCREW WITH NUT
P# 1240 TAG REEL COVER
P# 1250 TAG REEL ARM
P# 1260 TAG REEL ARBOR
P# 224 8-32 THUMB SCREW
P#229 8-32 X 1/2 BHCS, 18-8
P# 1270 SPACERS
P# 225 SPACER-ACCEPTS SHOULDER SCREW
P#1275 TAG REEL ASSEMBLY
P# 1280 CYLINDER PULL STUD
P# 226 PRESS FIT SPRING PLUNGERS 3-7LBS
P# 227 1/4-28 x 3-/16 CUP POINT SET SCREW
P# 228 10-32 X 1/2BHCS
P# 1290 THREADED CYLINDER SLEEVE
P#1310 CYLINDER ASSEMBLY